SOUTH SAN LUIS OBISPO COUNTY
SANITATION DISTRICT

Post Office Box 339 Oceano, California 93475-0339
1600 Aloha Oceano, California 93445-9735
Telephone (805) 489-6666 Fax (805) 489-2765
www.sslocsd.us

May 12, 2021

Addendum No. 1 — Notice Requesting Proposals (RFP) for Consulting Services to
support the Pretreatment Program Update

Interested parties are hereby informed that the Request for Proposals issued on May 3,
2021 by the South San Luis Obispo County Sanitation District (District) for the above
project has been amended by the following information. A signed copy of this
addendum acknowledging the receipt of this addendum shall be included with the

Proposal.

The following revisions are made to the Request for Proposal Scope of Services
[...]
The Consultant shall perform an industrial user impact evaluation to evaluate the potential impact
local limits have on the current and future industries, and the activated sludge process currently
under construction at the WWTP. In addition, Consultant shall use the industrial user impact
evaluation to provide recommendations to the District on the type of local limits to be adopted and
options for implementing Best Management Practices, where appropriate.

Throughout the project, the Consultant shall work closely with the District and shall provide
monthly status reports. Any on-site meetings shall be delineated in the response to this RFP and
estimated travel costs provided.

Industrial User Rate Structure Update

The Consultant shall review the applicability and legality of the existing surcharges, as well as
any proposed new surcharges, including the impact of the surcharges on the wastewater rates
for various customer classifications.

New surcharges may be needed in the future once the activated sludge process is online.
Consultant shall develop a summary of future considerations for surcharges for potential
constituents of concern once the activated sludge process is online.

The Consultant shall review and update the District’s Industrial User permit application and permit,
as needed.

Pretreatment Ordinance/Sanitary Sewer Use Ordinance Update

The Consultant shall review the District’s existing Pretreatment Ordinance and Sanitary Sewer
Use Ordinance (attached) and develop proposed revisions that are derived from technical
analysis and findings of the Local Limits Evaluation and Pretreatment Program Update
Evaluation.

The Consultant shall develop draft ordinance language (inclusive of the updated local limits) for
review by the District and the District’s legal counsel.

RFP — Pretreatment Program Update Page 3 of 6



South San Luis Obispo County Sanitation District

The Consultant shall support the District in the process of adopting updates to the Local Limits
and District Ordinances.

The Consultant shall plan to provide, if requested, an update on the Pretreatment Program at
each of the District’'s member agencies’ regular scheduled City Council meeting.

Additional Support Services

The District may request additional support after the completion of the Pretreatment Program
Update. This additional support is not included in this RFP, but Consultant shall specify its hourly
charges for potential additional support as part of the response to this RFP.

C. Project Schedule

The anticipated project schedule is summarized below. The dates are tentative and subject to
change.

Issue RFP May 3, 2021

Written Questions Due May 21, 2021
Responses to Questions Posted May 25, 2021
Proposals Due 2:00 PM June 1, 2021
Consultant Selection / Board Approval June 16, 2021

Notice to Proceed June 21, 2021

GENERAL TERMS AND CONDITIONS

A. Proposal Requirements

1. Content: The proposal shall be concise, well organized and demonstrate the
proposer’s understanding of the Project and their applicable qualifications and
experience. The proposal shall be limited to twenty (20) pages, exclusive of resumes,
cover letter, graphics, and covers. Proposals should include the minimum Proposal
Content as described in Section IV. Any additional materials that will support your
proposal may be included. However, if they do not directly address the stated
requirements, please include them in a separate appendix. The District will consider
all material submitted, but concentrate on that which addresses the District’s Project
requirements.

2. Subconsultants: Identify all subconsultants to be used during the term of the project
and provide a list of responsible staff and their qualifications. The Prime Consultant in
the proposal shall be responsible for a minimum of 50% of the Project work.

3. Insurance: The consultant shall obtain at their own cost an insurance policy meeting
the District’s requirements as described in the Standard Agreement (attached).

4. Consultant’'s compensation: The Consultant’s fee shall include all items described in
this scope of work, with optional items (if applicable) shown separately. Include a
breakdown of professionals to be assigned to the tasks, the estimated hours for each
task per professional, the hourly rates for each professional assigned, subtotals of the
man-hour costs for each task, subconsultant costs, other direct costs to be billed, and
project total costs.

5. Schedule: Provide a project schedule to complete the work. The anticipated project
schedule is included herein. Consultant shall review the anticipated project duration
and indicate whether the indicated time is sufficient. Provide adequate detail and
assumptions for the completion of the work.

RFP — Pretreatment Program Update Page 4 of 6



South San Luis Obispo County Sanitation District

6. Commitment: The proposal shall be signed by the individual with power to bind the

company in its proposal. Parts or the entire proposal will be the basis for the contract
for the work.

Statement of Contract Disqualifications: Consultant shall include a signed statement
of whether it or any of its employees or officers who have a proprietary interest in it
has ever been disqualifiers, removed or otherwise prevented from proposing on or
completing a municipal government project for any reason. If so, provide a description
and explanation of the circumstances.

Exceptions: Consultant shall certify that they take no exceptions to this RFP, including
but not limited to the provisions of the District's Standard Agreement (Appendix A). If
the Consultant takes any exceptions, identify the specific portion and provide a full
explanation.

B. Contract Award and Execution

1.

The District reserves the right to reject any or all responses to this RFP, waive any
insubstantial irregularities in this RFP or any proposal, to negotiate with all qualified
sources, or to cancel in part or in its entirety this RFP.

If a contract cannot be negotiated with a selected consultant for any reason, the District
reserves the right to select the next most qualified proposer.

The District reserves discretion to determine the ability, competency and responsibility
of the Consultants. Before award, Consultants may be required to furnish evidence of
capability to adequately perform the work in a timely manner as deemed necessary by
the District.

The District reserves the right to interview proposers as needed.

The Consultant shall provide proof of insurance in the coverages and amounts
specified in the Standard Agreement (included in the appendix) within 5 calendar days
after notice of selection as a precondition to contract execution and issuance of a
Notice to Proceed.

Even if selected, the District reserves the right to terminate any agreement reached
with the selected firm at any time and in an appropriate manner.

PROPOSAL CONTENT AND SELECTION PROCESS

Nooakrwd=>

. Proposal Content

Cover letter/Executive Summary

Experience and References

Project Organization and Key Personnel

Project Understanding

Proposed Scope of Work

Proposed Fee

Acknowledgement, Exceptions, Disqualifications, Insurance Cert

RFP — Pretreatment Program Update Page 5 of 6



South San Luis Obispo County Sanitation District

B. Proposal Evaluation and Consultant Selection

Upon evaluation of the Proposals, the District will determine the top firm(s) they feel are
most qualified for this Project based on the following criteria:

Maximum Points

Criteria

Understanding of the work to be done 25
Experience with similar kinds of work 30
Qualifications of staff and availability of Consultant 25
Demonstrated technical ability 20
Total 100

Attachments:
Pretreatment Program Update Evaluation (2019)
Existing Pretreatment Ordinance (1994)
Existing SSLOCSD Update of Industrial Pretreatment Program (2004)
Existing Sanitary Sewer Use Ordinance (2011)

District Standard Professional Services Agreement

RFP — Pretreatment Program Update Page 6 of 6



10f9

Technical Memorandum

To: Mychal Jones | Plant Superintendent/Chief Plant Operator
Jeremy Ghent | District Administrator
South San Luis Obispo County Sanitation District
1600 Aloha Place
Oceano, CA 93445

From: Eileen Shields, PE | MKN & Associates, Inc.
Stefanos Word, EIT, ENV SP | MKN & Associates, Inc.

Date: October 25%, 2019

Re: South San Luis Obispo County Sanitation District — Pretreatment Program Update Evaluation

1. Background

The South San Luis Obispo County Sanitation District (SSLOCSD/District) owns and operates a Wastewater Treatment
Plant (WWTP) that serves the communities of Arroyo Grande, Grover Beach, and Oceano. The existing wastewater
treatment process consists of mechanically-cleaned headworks screens, grit removal, primary clarifiers, a fixed film
reactor, a secondary clarifier, chlorine disinfection and dechlorination, and treated wastewater is discharge through
an ocean outfall. Waste solids are collected and processed in an anaerobic digester and dewatered either by a
centrifuge or concrete lined sludge drying beds before hauling to a landfill.

The District is preparing for construction of the WWTP Redundancy Project, which will add activated sludge aeration
basins and another secondary clarifier to improve redundancy of the secondary treatment process. The Project will
improve and change the WWTP process.

The District is in the process of updating their Pretreatment Program. Ordinance No. 1994-1 (Ordinance) was issued
in 1994 to establish pretreatment regulations to prevent the introduction of pollutants into the WWTP that could
potentially interfere with operations, pass through the WWTP (inadequately treated) and discharge into the Pacific
Ocean, and protect District staff from exposure to hazardous chemicals. The Ordinance appears to have been based
on a version the Environmental Protection Agency (EPA) Model Pretreatment Ordinance, now superseded by the
most recent 2007 EPA Model Pretreatment Ordinance.

As part of the pretreatment program update, MKN reviewed the following information:

e  Existing historical plant data
e Available data on existing permitted industrial users (IUs)

e Existing Pretreatment Ordinance (1994), Sanitary Sewer Ordinance (2011), and Wastewater Discharge
Permit Application

e EPA Model Pretreatment Ordinance (2007)

e Pretreatment programs and sewer fee programs from three similar agencies

Michael K. Nunley & Associates, Inc. | P.O. Box 1604 | Arroyo Grande, CA 93421 | T 805.904.6530




The review of the pretreatment program is intended to help ensure provisions are current and consist of best
practices for the WWTP in consideration of both existing and potential future 1Us. The District currently has two
permitted IUs, both primarily discharge recreational vehicle (RV) or septage waste, described in more detail is
subsequent sections.

2. Existing Data

2.1 Historical WWTP Flows and Concentrations

Average annual SSLOCSD WWTP influent flows and water quality data are presented on Table 1. Overall, average
annual influent flow decreased between 2010 and 2015 by 0.43 million gallons per day (MGD). It is possible that
water conservation measures due to the extended drought led to reduced water consumption and wastewater
flows to the WWTP, which would also explain the increase of influent BOD and TSS concentrations for the same
time period. However, from 2015 to 2017, influent flow steadily increased, while influent BOD and TSS
concentrations also increased.

Table 1. Average Annual WWTP Flows and Concentrations, 2000-2018

‘ Influent, mg/L Effluent, mg/L Removal Rates, %
Flow,

MGD BOD TSS BOD TSS BOD TSS

2000 2.88 296 314 30 33 90% 89%
2001 2.72 295 342 36 33 89% 91%
2002 2.73 316 303 30 20 90% 93%
2003 2.82 313 307 25 17 92% 95%
2004 291 305 303 32 18 90% 94%
2005 2.81 300 309 29 22 91% 93%
2006 2.78 304 327 27 21 91% 93%
2007 2.78 325 359 27 19 93% 95%
2008 2.71 350 375 22 20 94% 95%
2009 2.60 347 384 25 30 93% 92%
2010 2.64 332 403 29 33 92% 91%
2011 2.57 310 383 29 27 92% 93%
2012 2.56 333 395 26 30 93% 92%
2013 2.52 332 406 22 28 95% 93%
2014 2.35 392 438 26 31 94% 93%
2015 2.17 415 431 29 36 93% 92%
2016 2.23 448 476 31 35 94% 93%
2017 2.49 456 522 26 31 95% 94%
2018 2.45 480 376 20 27 95% 93%

Average monthly influent flow, BOD, and TSS from January 2015 through December 2018 are presented in
Figures 1 through 3. Figure 1 shows average flow increased from December 2015 to January 2017. BOD and TSS
concentrations also increased during this same period (Figures 2 and 3). Particularly during summer months in
2016 (May through August, when rainfall is minimal), this could be due to an increase in recreational vehicle
visitors and campers in the area, resulting in increased volumes of highly concentrated waste from the IUs. It

Michael K. Nunley & Associates, Inc. | P.O. Box 1604 | Arroyo Grande, CA 93421 | T 805.904.6530

20f9




30f9

should be noted that following January 2017, significant rainfall ensued for several months and could potentially

Influent TSS

concentrations decreased to an average of 376 mg/L from January through December 2018, while BOD

be correlated to increases in average annual flow, BOD, and TSS concentrations for 2017.
concentrations remained relatively high on average, at 480 mg/L.

23] M~ Ty} m — [=)] M~
o~ ~ ™~ o~ ™~ i —

1.5

a9 ‘MoJ4 Juanju| dIMM

81-22Q
8T-AON
81-190
gT-das
8T-any
8T-nf
gT-unf
gT-Aeln
81-4dy
8T-1el
8T-g94
8T-uer
L1-93Q
LI-NON
L1190
£T-das
LT-8ny
LT-INf
LT-unf
LT-AeN
LT-1dy
LT-1eN
LT-994
LT-uer
91-22Q
9T-AON
91-120
9t1-das
91-8ny
9T-nf
gtT-unf
91-Aeln
91-4dy
9T-1eN
91-go4
9T-uer
ST-223Q
GI-AON
S1-190
ST-das
ST-3ny
ST-Inr
ST-unf
ST-Aeln
ST-ady
ST-le
ST-god
GT-uer

Year

Figure 1. WWTP Influent Flow, January 2015 - December 2018

L 1 1 I 1
(=] o o (=] o o (=] o
o [Ta] o I (=] L (=] 7]
(V=] u 1] =t =T o m ~

1/8w ‘aog LNyl

81-92Q
8T-AON
81-190
81-das
8T-8ny
8T-Inf
gr-unr
8T-AeN
8T-4dy
8T-1eN
81-q°
8T-uer
L1-93Q
LT-NON
L1320
LT-d3s
LT-8ny
LT-Inf
LT-unf
LT-Aey
£1-1dy
LT-1eN
JARCER
LT-uer
91-22Q
9T-AON
91-120
gt-das
91-3ny
gtT-Inf
gtr-unf
9T-AeN
9T-1dy
9T-1BA
91-q24
9T-uef
S1-29Q
GT-AON
S1-190
§T-das
ST-8ny
ST-Inf
GT-unr
ST-AeN
ST-1dy
GT-1eN
ST-924
gT-uer

Year

Figure 2. WWTP Influent BOD, January 2015 - December 2018

T 805.904.6530

P.0. Box 1604 | Arroyo Grande, CA 93421

Michael K. Nunley & Associates, Inc.




40f9

700

650 |

600 [

Influent TSS, mg/L

400 [

350

300

250

Figure 3. WWTP Influent TSS, January 2015 - December 2018

2.2 Historical Industrial User Wastewater Quality

Available wastewater sampling data from the two current IUs are presented in Table 2. Based on the limited
sampling, the wastewater from the two IUs contain BOD concentrations approximately 2.5 to 10 times greater
than the average WWTP influent, and TSS concentrations approximately 2.5 to 3.5 times greater. These high
concentrations are expected for RV waste and septage receiving stations. Based on the user descriptions from
2018 Industrial Discharge Permits of both IUs, the estimated total annual flow is 90,000 gallons per year from
the Le Sage Dump Station and 150,000 gallons per year from Yo Banana Boy.

Table 2. IU Sampling Results, 2017-2018

Estimated

Sampling Annual . .

Location Discharge, Constituent Method Result Units
gallons

11/14/2018 pH SM 4500-HB 7.2 --
State Parks | S:tii.g:mp 90,000 11/19/2018 BOD: SM 5210 B 4108 | mg/L
! 11/15/2018 TSS SM 2540 D 960 mg/L
‘ 2/14/2017 BODs SM 5210B 1730 mg/L
fan 2/13/2017 TSS SM 2540 D 982 | mg/L
Yo Banana Oceano 150,000 6/21/2017 BODs SM 5210 B 1892 mg/L
Boy 6/19/2017 TSS SM 2540 D 1360 mg/L
Tank 10/1/2017 BODs SM 52108B 983 mg/L
9/28/2017 TSS SM 2540 D 1270 mg/L

Michael K. Nunley & Associates, Inc. | P.O. Box 1604 | Arroyo Grande, CA 93421 | T 805.904.6530




3.

Evaluation Process

MKN reviewed the following documents to evaluate various provisions and practices and develop recommendations
for updating the District’s existing Pretreatment Ordinance:

31

3.2

e 2007 EPA Model Pretreatment Ordinances